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Weatherability Flexural Properties of Green Composites

Subjected to Accerelated Exposure Test
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Table 1 Accelerated exposure test specimens

PBS/KENAF PBS/KENAF
Name

ub 0° uD 90°

PBS GFRP upP

Kenaf fiber bundles Kenaf fiber bundles

Reinforcement

Glass fiber chopped strand
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[Vf: 44 %)] [Vf: 44 %] mat: 2 plies (30 wt%)
Isophalic unsaturated Isophthalic unsatured polyester
Matrix PBS resin PBS resin PBS resin
polyester resin [69 wt%)] resin [99 wt%]
Organic peroxide Organic peroxide
Hardener
[1 wt%) [1 wt%]
Dimensions 140 X60X 4 140X60X 4 140X60X 4 140X60X 1.5 140X60X 3
10 .
Table 2 Conditions of accelerated exposure
test
g R
© Black panel temperature ['C] ~ 63%3
Xenon Ultraviolet rays period [h] 100
(=
o«
30 Weather Water spray period [hl] 15
26 Test Test period [h] 100
60 t=4
Accumulative dose [MJ/m?] 28
: Exposed Specimen W Flexural Test Specimens
-::_-: Exposed Area =3 SEM Specimens Salt condition [%] 5+1
. . . . Salt Temperature [*C] 35+2
Fig. 1 Dimensions of test specimens 2
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Fig. 2 Flexural Test Results
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Fig. 3 Stress-Strain Curves on PBS

specimens
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Fig. 4 Photographs of SEM on UD 0
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Fig. 5 Photographs of SEM on PBS
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Fig. 6 Photographs of UD 0 with

Optical Microscope
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